HKIS

Body Kit TYPE-R

HXiREHEAZE / Instruction Manual

Body Kit TYPE-R
Base Kit

53004-AN001
NISSAN Z




IX—Y U X /PARTS LIST

No Description QT Image No Description QT Image
) e 2 AN ) E] 2 AN
: Front Bumper 1 ) Front Bumper 1
Spoiler LH Spoiler RH
Front Bumper Front Bumper
3 Spoiler 1 4 Spoiler 1
Barge Panel LH Barge Panel RH
Front Bumper
5 1 6 Emblem 1

Spoiler Center

Accessory Kit
Front Bumper Spoiler
a2 hRKRAF—
BftITERXR—=RK

Front Fender Main
LH

Front Fender Main
RH

10

Accessory Kit
Front Fender
JOv k7 Us—
BfTIFER—=

11

Side Sill
LH

Side Sill
RH

13

Side Sill
Barge Panel LH

Side Sill
Barge Panel RH

15

Pillar

Emblem

17

Accessory Kit
Side Sill
Y4 KL
I ERXR—=

18

Rear Fender
LH

Rear Fender
RH

20

Accessory Kit
Rear Fender
72z o5—
BiFIFER—=R

53004-AN001_3-1. 01




No Description QT Image No Description QT Image
) R o 2R ) oE3) Eo 2R
’1 Rear 1 29 Rear 1
Barge Panel LH Barge Panel RH (
Accessory Kit
Rear Barge Panel
23 1
YT RS ISHIL R/B @
BftITER—=R
Reflective Sticker Rubber Molding
24 Set 1 25 AE—L 1
REo—ILty b ’ - ! 1 10000
= mm
>
2 Gap Molding 1 27 Double-sided Tape 1 S———"
ERE—IL mET—7
L=1500mm t=1.2 L=2000
=
28 Double-sided Tape 4 \_/N/' 2 Instruction Manual 1
mET—7 ‘ HiRERAE
t=1.6 L=2000
Accessory Kit
Spare
30 1
B ERXR—=RK SPARE
(ART)

53004-AN001_3-1. 01



Accessory Kit F/S

I5USF vk

WC YIS

I5vSF vk

Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
ok E AR % ok E AR 5 ok EL AR 5
Tamper proof
Button Head Bolt 9 @ M6-15 Button Head Bolt 6 M5-15 Screw 9 M4-25
Ra R b % WLYLEsH EX
Ra Rl +
Clip Nut Flange Nut 2]
p U 2 M6 mangelut 1 @ M5
o)y Try b I25v0Fy b
Accessory Kit F/F
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
ok # 20N = ok E 20N s ok E i s
Bolt Flange Nut 2] Flange Nut 2]
. 2 M6-20 mange 4 \@é’ M6 -ange 4 @é’ M4
RIL b IS5vTF vk IS5vTF vk 3
Washer Bolt @?‘)
2 M6 . 4 /) M4-20
PR ALk j%
Accessory Kit S/S
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
ok % 20N &= ok # 20N s ok # IS w%E
Tamper proof
Bolt 14 M6-15 Button Head Bolt 10 M5-15 Bolt 4 M5-15
RIL b WLE YIS RIL b
RE VAR b
Flange Nut 2] Flange Nut 5] Scre
ange Bt g ‘@é‘ M6 ange Rut g \«@é’ M5 o 4 M4-16
2500Fv b 2500Fv b EX
Accessory Kit R/F
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
ok % 20N &5 oE2 E 20N w5 ok E JiZIS e
Tamper proof _
Button Head Bolt Flange Nut /. Sponge Tape
4 M5-20 . 4 — M5 o0 e 2 L=400
WY IS % I5uSFy b gy) 2Ry OF—F
REURIL b
Accessory Kit R/B
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE2 # 0N &%E oE # 0N w"%E ok # 0N "%E
. Tamper proof —
Flange Nut / Button Head Bolt Flange Nut
ge "t 1o @ M6 ! 4 M5-20 geNut || (&) M5

RE URIL +

%

53004-AN001_3-1. 01




Accessory Kit SPARE

Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE] 2 IS #%E oK) - IS w%E oE] 2 IS w"%E
Tamper proof
Button Head Bolt | V520 Bolt , E15 Bolt , @J_j/ 420
WL Yo A b A b )
Ra RL +
Tamper proof _
Button Head Bolt Button Head Bolt @ Flange Nut @ /"
2 M5-15 . N 2 M6-15 o 2 =~ M4
WL YLk % A AR b % I5USF b =</
Ra RL +
Flange Nut 2] Washer Screw
= g 2 @’/. M5 . 2 M6 . 2 M4-25
250TFv b Ty EX
Bolt 2 M5-15 Flange Nut 2 M6 Screw 2 M4-16
ALk 250 Fy b EX
Bolt 2 M6-20 Clip Nut 2 M6
ALk o)y Ty b

53004-AN001_3-1. 01






HK'S

hTr1sFvbd TYPE-R
HNikEHEAS

BT FIETEMEFITKBL T LEZEW, XEFTHERFNCRT BHEAZEL,
[SERES AT 1%y b TYPE-R R—X % v |
A & EEERET
a— K No. 53004—ANO0OO1
A—h—EHE | ZvH JIF7LT4Z 3BA-RZ34, 5BA-RZ34
TR [VRIODDTT
g H 2022 £ 4 A~

s & Tnismo] IE@E&4S

OBREFNERIF 2023 F 9 AREFTHOINTY,
2023 F 9 ALIRICEFIN-EFAOBESICOVTIE. SELORFTEFTEENEHOE (L,

G smE  E03311-N22030-00 2023/9/5 4R Ver.3-1.01
(BmIFEE. &8) (B) IyF-or— IX

FC®IC

O_DEIFHKS KT ¥y FTYPEERREZHEWLIFWWEEEHICHYMNES TTWNET,
BT (FIEL T EMERICKEL. BTIHRTREAREICRESNTVINEEFYREICTHEALLLEZSL,

AELERFFEITSRNCBT BFA 20N,

OXREFFRERLLXEITIT T TV EE, BERNIE=ZEDERCIEZTERAICHLT 5=OITFo T ZELLNE
BEEZREHLTVES,

OLERIIIE=ZENAREGRUABEREFRFERALIZILICKYVRITLEZRICOVTIE, HHTE—UZOEEZZEVME
FTOTHLMLHITTELESLY,

OAREFZHEALTCELILEEY. REIESLIUZTNICHETI2ER. /. BBEZFERATLICENTELRNILIZLD
BREIZDEFELTE, —UOHEFWNZLIMET,

OKRE G/ —TIIEFHEREICEEINTEYET ., / —TIILEHFHLUSNCRMT=BEE. AEROMEE - HERUREM
[CDOVWTREEVW L RET,

QOLEEFNEEETHINE IHDIHERETH>TLIEELY,

QOEBZEMMNBHETH >IGE. BEBARICE >TRT 4 TEHICEVWHAEL., AEIORMFTHERSELRIEELHY F£9,
HOML®., BEEOEREZITOTLFEEL,

QOEHICIFHMAREZLSD2ENHY F9 . BT, BERICEFTIAEROREDLEZ LTI,
T - BEEBORG., 7 L—LIZIE—TELEREA,

OARHURIIHENIE L, ARRAINFADNFEETIHEENHYFETOTHLMLHITERLIIZEL,

OAREFTDIKIINBREED. RBRDOFELKERZT L LAHY FT,

OAREFFELCHIRT I LA HY FTTOTAREREARAEZDNDBEZ TR,

QO HABRPHREABRARUVAED ZEXIEIHELORFEEETEHLEHLELIZEL,
MREHET HEE. BRE - 3—FNo. - BEFEK - TO O UBKEEREICBEASZEL,

6 53004-AN00T_3-1. 01




OARHMITHLIEN. MMATICHROLIEREALEL TR, BHTE—VEEZAVIRETOTHLALHITEILZEL,

O L ELTHOHRRERAMBEEEFOETEIREHEZRFICEIYFNEZTIEELHYET,

OELDEBRRVEERF. BIEMI 3 v TTH2>TLEEL,

OKRBRDERE - BE(F, EMMBEMIKFTROFHRIENLETY,

OKRHRFHEETHE. BR - RTAMINBETYT, MIOKRIE., BIKRBEDERICHNRLITIT>TLZE,

OARBRZELEET SR, FEUGLRTUNOEREIFEALGNTLES,

OAENN—VIRAMUINDOEBRZEFERLEAHICRELETES, T WEBEHFICOVTE., SHE-—UNEEFEZEVEEA,

O NHGBEFR. KRXTCTOHEFTHARRMEENJCULLELGHEE, HAOMBELMELOERICKY., HEARE
2R - EADNREET DBELHYEITDT, HoMLHITHEILEEL,

L IEDEE ABREELKBREOVVALLEDICTREOIEEEERTFLTIEEN,
ARETETRDLOILHEEFXFAL. PEHRRTEEEADEBKRLARILEZRLTVLET,

MNELE rrexupnss. BUXEESER5TRENHHEE

o (PEEXGEREAGEERASERABEINDEAE (AR)
NFE axmRosergtsnsss
GEAMHRE G, UBREPHRETHERSALMGAE (BRI, BERARUHED

5 H
= [

OEXR L I — MK HBEEMAOWIBRUEE - KKZEMUET HHIZ, ROZEEFHOTILESLY,
- NYTUDIA T REFDE—ZFILERSN L THABEEZITOTLEEL,
IRV EENTEERL BIRLEGEVES AR ZEFS>THLTIEEL,

N =
NIE
ORI NBFRARUVSREITIENIZITHENTLIEELY,
CRFERARUSELECEIZKY .. REDBEE@ENENIESFNAIHY EFT,
cRKEDOHEREEBLES BTN DY FT,
O KRB (L FRP (H#RIE TSR F vy ) IR EEHET,
- EEBLAOEE, EERNMH S EER. BE. TROEFNANAHYET,
O FHXEEmOMIERIEX. HBHLEDARS Y FTHELTLIEEL,
QAR DFEERTHROATUTITORRIZIZHTEYT HR LI LAy oK EZZER L LETAREFBEOHEZITOTLIEELY,
QKR IEFHIIFEALEIZIE LT, BEMAAELTLIEELY,
QEERIZREAHTR - TRV EZFHALTLFEEL,

OFy FOBAMBEN—Y IR MIEBELTHY FI, BMATAICER, REOENCEEZHELTILESL,

@/ —TIN—YDRMATEHNALIEA —H—RHTOBREEFREZ L (HATHLIT>TLESL, BFEERENBFRICEN
BRIF. A—H—ITTITEACESEL,

OARBBOIFZNIEEIZToTLLEE, FELiY, BV avIEEZLNTLEEN, FFRRCHEDRRICA
YEF,

O/l b, Ty MEREY G TE THEICHAFTCEEIV, BEUEICHFTZTIE. RLFORCBAKELET.

O IHEED =, —BHHICINY / — A= VIFHBEXIEHRELLGEVESITRELTSEEWL, F, /—TIIL—Y
ZIA T ARE, MEZTRATAVE S ICENTEHRICEI—F T LTS,

1 53004-AN00T_3-1. 01



BEER
BEFICIEBEDEIN - VUZEHCE. UTOFIEZESF>TLIEZELY,
C BEEERICETADORMTEITL., EEBACRAFC I EZERALTCESI L, NI - BEZORR. 7 L—LAIZIE—1]

s CEEA
s REYFIZTHOE (BRiE - B+ - 97z —H—FLEITE) £17-oTLESLY,

1) RERREZET VIR - ) aAVERNES>TVWAGHEELRHYEIDT, YVaVFT -7 M ETHRITHR

EHEToTLIEELY,

2) #{Y R (#240 ~ #400 F2E) #HEAL. FAMY ZEORMEERIZY T VI L TR T EITOTLIEELY,

) BELYA AT - 7R FUOFETHE - 2 EF#1ToTLIESLY,

4) FS5A3— - H I —H—NEBEITVET,

5) 734 <— - H 7z —H—0EB%, YR (#3200 ~FBE) THEY VT VI ETVLET,
FRAICEVR—IVERELTVWRIEENHYET., FzvI L. RETHNIEEELEZ LTS,
FERIIERTIBETIT > TS, EFERT ARE LR CELGYET,

C BHEOMDEM - BEIZDVTIEE A —D—RITORIRRAZIZR > T EEL,

OEHICTMMREF IS D2ENHY FY, BT, BEAMICEFIAHBORAEDEE LTS,
NI - BREDER., 7 L—LICE—TIECERA,

N X
NFE
BMETF—7 - JLE—/L - BRE—ILIZDNT
QLT HERIERTA FHY Y LB YTOELTILa—)L (IPA) TEIEZT-oTLEIW, BIEEA% &
WET—THRHANPT L HEY FT,
OB T FIETEE A,
OIBIEEEMN 20°CLLTFOIERRICIXESEENNETLES., Z0BSIMATEREESTEALTLE
Sy,
O KE I DOET T 24 BRAIL, SREFIER . KoBIASHEVNESIZLTLES,

WA

1. /J—=<JLXA—YES L

M) NYFYDIAFREF (=) hdHF—TILE—IFIL
EERHLTLESL,

LY, . :

@) NYESA ., JAV LI VRIZRET—TEHEHST
CEEL, (K1)

1
8 53004-AN00T_3-1. 01




@) Z2a2 bNR=hANR—ZEFN LTSN, (B2)

6) EEOT—FYyPhN—FmIALTLEEL, (B3)

6) EEOZ7AV L7z UAV—ILERALTLEEL,
(K4)

M IRy rZEHL, 2BV FRKRLAS—FBSLTLES
Ly, (E5)
FREFETEZOEEIBEHY FTHA,

\

70V FRKRLAS5—

EE

53004-AN001_3-1. 01



® ZaYrAYDORILEIORES Yy TI@EENLTLE
L, (K6)

@) ARk adREHLTLESL, (A7)

UTOIRTEFHEAITRRLTWETH, EFMEAERELREEROBRICE>TWVET DT,
RHRICEEZITHoTLEELY,

1) 7o b AoF—T o EFRHLTLESLY, (K8)

() A—=H—RTOBRERBICK>TH A FAH—FEW
spLTEsn, (B9)

H4 BRA— bk

9

(ADN—RART8 %5 L, *—H—HRITOBBEEZIC
H-oT7RY RNUR—FEHNLTL AL,

TRRLR
fEEH. EGRECBENTLESITLTIESL,

10 53004-AN00T_3-1. 01



()AL R ERESL, N—RRAXTZEALTAY 54 FERSILTESL. (B10)
TRRALR
e, EHEICBENTLESITLTIESL,

— ' = . a3 K- —

~Ny R34k

(IR F8FESL, 7OV FIVFERNLTILES ]
Lo ZOBE N2R=T57y bH—hRTEAL T [

s, (F11)

FPRRAR
TRV VA BEOERTHRAILEVIZTRT 4
EEASNATLEYT, FEAYLAVDRRFETYEHLTL

ZEly

2. vy b=V OESFIT

BIN—YDEFIFIZDINT
@B /IR—YET IFIZIFE/R—Y T LTI FIZH o TULVS Accessory Kit (ARJL k., EXR$E) #FEHALTLESLY,

OFERAEHICIE LT, BEMRELTESLY,

M B12Z8BLTHEYS FXO—FZOHLTLEEL, (F12)

(296mm)
280mm

2o

i

)L;:z | i\ 310mm

AT ykLET

12
53004-AN001_3-1. 01




(2) U LIzfEY A FRA—FZEFIFTLIESLY, e = L r‘. i .
1 : " Front Fender Main RH

(3) MiEARIL FEFEALT [Front Fender Main RH] ZE{tI+
TLEEWL, (1 3)
B EBEIMEIO I A EEBTTH.
FOILEBREBEDAHETYET,

@) N—RRARVIEEELLENSMERIL FEFERALT
ANY RS PETDOESITEYFFTLEZS W, ARRIEFY
FMIEDNE 7522+ v b&EFEALT [Front Fender
Main RH] & &fEHLTLESL, (K1 4)

Front Fender
Main RH

B) N—RRARXTAFEHLELASLTAOY FNUN—FK
FHFLTLLESY, COBRTER1507 ) vy TOH l 'tlal—
TREELTLESL, (B15)

(6) Fwv k/X—YZ{EHALT [Front Fender Main RH] &2 0O
RN UNR—FEFELTLESL, (B16)

Front Fender Main RH 2500Fvk M
I5VTFy b W
1 -

Front Fender Main RH

A= A AT J§ $ QL
Iy bAvst— |\
Tyx M & &

Ak ME-20 é
R 16

12 53004-AN00T_3-1. 01

AL+ M-20




(1) BEf++ERTZ RS L T [Front Bumper Spoiler Center] EmICHE T — T ZBFFTLEE Ly, (B17)

H17%Z28BLTHy FLTERALTLESL,

 mET—7 (t=1.2)

Front Bumper Spoiler Center

HET—7RYNERR

. 2mm

17

(8) [Front Bumper Spoiler Center] 2%V w7+ v %R
TS, (K18)

Front Bumper Spoiler Center

©

AN

g0y TFryk

Front Bumper Spoiler — —1 1T D)

Center

EXE

(9) [Front Bumper Spoiler Center] 228> /N2 /R—[ZEfFHIFTLFZELY,

1) mET— T OR BRI ZE D LRIA LT [Front Bumper Spoiler Center] REICH L. YRF VI T—TETEEL

TLEEEL,
2) 72Oy MNNUNR—OEET— T TERZHELTE S,

3) [Front Bumper Spoiler Center] #7770 /N /S—[2HTHLY., BIREEDMBEZRABLTLESILY,
4) #EEARIL ~ 4 AKEEH LT [Front Bumper Spoiler Center] ZEELTL &Ly, (B19)
5 MEAT—7OREEMENN L NK S > Y EFIA L., [Front Bumper Spoiler Center] ## LY THALEET —

TEEFIF TS,

——

N

Front Bumper Spoiler Center

Front Bumper Spoiler Center

FEIEAR)L k

53004-AN001_3-1. 01



(10) BEft I+ RT &2 RiAE L T [Front Bumper Spoiler RH] EEICTLAE—IIEMAT—TEHBAFFTLE S, (M20) Fh
FNE20%8BLTHY FLTHEALTLESLY,

JLE—IL
I mET—7 (t=1.6) _ ’
R <::I

mET—JMYNERR

=20

(11) [Front Bumper Spoiler RH] ITLNC Y IESHRAZ ARIL FM5-15 & TS5+ M5 ZEAL T [Front Bumper Spoiler
Barge Panel RH] #Eft+ T Z&Ly, (B2 1) WL YIESHARZ VAR O LEIZEla LAy o & (LOCTITE243 8
) EEHLTLRESL,

BT T OREBEREO-OWVLELYIEDHREZ VR FTRELTISUOF Yy FEELTEELTLEEL,

ZRRLR
[Front Bumper Spoiler RH] & [Front Bumper Spoiler Barge Panel RH] & DEBIARIZEDAIEBEEE—I/ILZELNLES
IZHAy FLTREFIFTL S, (B2 1)

Front Bumper Spoiler
BREE—IL Barge Panel RH

Front Bumper Spoiler
Barge Panel RH \q /

o — o
WEYLE® X
w2 URIL + /

M5-15 Front Bumper Spoiler RH

Front Bumper Spoiler RH X 21

14 53004-AN00T_3-1. 01



77— F (53004-AN002) ZHRfT(F DG RIFUTDHEEZT TSN,
N—ZFy b (53004-AN00T) DAHEfFITDIFZEE (15) ISEA TS,

(12) [Front Bumper Canard RH] 2K 2 2 D& #5%(Z [Front Bumper Spoiler RH] [(ZfRfTIFLTL &Ly, (F2 2)

B E fBlEE
2
-8
&) &
‘0(08
\ © Front Bumper Canard RH

I

+ED A% [Front Bumper Spoiler RH]
DROEDHY LHIZ D

| |
| |
| |
S
| |
| |
| |

22

(13) [Front Bumper Canard RH] [ZBALNT LN Y& T [Front
Bumper Spoiler RH] (¢ 5.5 My % 4 BT TL =& Front Bumper Spoiler RH

i => #m

) WVWLEYIEDBEREZURILEM-15ET500Fy b % gl =D
AL T [Front Bumper Canard RH] ZEfti+T< =& e SN NEY kS
Lo (B23) WLEYLEHRE DRI bDRLEBIZIER ISUIF Y M RE AL b

Cowv % (LOCTITE243 B M) ZE ML T L&Y, M5-15

BT OBGEERED DL LY kRS VAL kT Front Bumper Canard R —
BB T5YTFy FEELTERLTEEL, -

(15) [Front Bumper Spoiler RH] 220> /N2 /S—IZEFIFTL LY,

1) MET—TOHERIFERE 4 LRIAL T [Front Bumper Spoiler RH] REAIZH L., YRAF U TF—TETEEL TK
iAW

2) 7Oy b UA—OWEET— T FEFREREL T EEL,

3) [Front Bumper Spoiler RH] 70> /AU /S—I2HTHL., BIREEDRMEBERAEL T LY,
Z MK, [Front Bumper Spoiler Center] IZIRET—TZBE->TLFEELY,

4) #IEARIL FEER LT [Front Bumper Spoiler RH] ZEFEL T &Ly, (2 4)

b) RA AKRIL k M6-15 & E R M4-25 #{ER L T [Front Bumper Spoiler Center] & [Front Bumper Spoiler RH] ZEE
LTLESL, (B24)

6) MET—TORBEREZEZIN G NKSIZD > Y EFIA L. [Front Bumper Spoiler RH] L ATHACEET—
FEREFFTLEELY,

Front Bumper Spoiler RH

K2 AR~ M6-15
Front Bumper Spoiler RH

9

e
Front Bumper Spoiler Center ﬂ

15 53004-AN00T_3-1. 01



(1)MEZOY b oF—D xS DEFHZAAIZ. [Front Fender Main RH] IZ&hHhHETYMRL T EEL, (2 5)

-

Front Fender Main RH

MRLES

(IN1.-(10) TEHLEMEIAY b U F—T 2 VB ERDE S ITRAFIFTLEEL,
(18)1.-@8). (9 THLEARLE -V Yy TEETDLSICEEL TS,

(19) [Side Sill RH] #ERIZHTHLY, RIEH L THEZH L TLZELY,

TRRLR
[Side Sill RH] LEfAL ORICHMATELRNE S YRF LI F—TETEELTESL,

(20) [Side Sill RH] ICBAWTWANRMUETHEY A FAA— ¢ 6.5 RZF THARAITTLLEL, (H26)

(21) [Side Sill RH] ZRJL K M6-15, 252 Fy M6 ZFERA L THRFIFTLEEL, (K26)
RILbDRLEIZIZRR Loy o # (LOCTITE243 F4 ) #EH LT ALY,

& I5 S+ vk M6

&
L side sinn m

\l

& RIL ~ M6-15

DECELTHEOERZEBMERAL TSN

16 53004-AN001_3-1. 01



(22) [Front Fender Main RH] IZ [Pillar] ZEFIFTL =&y, (B2 7)

(23) [Side Sill Barge Panel RH] #ExftIF T =&, (K2 7)

BT DRERERED-HWVWCYIEHRE VAL FTRELS ISP Fy FERLTEELTLEEL,

ZRRAR
[Side Sill RH] & [Side Sill Barge Panel RH] &DEEIARIZHEDZAIEEEE—IILZELYLGESICHY FLTEfTIFTLE
S, (B27)

a. WEYIEHRE VAL M5-15
b. 25 0Fvy bk M Side Sill

c. RJL ~ M5-15 BREE—L Barge Panel RH

% Y

Side Sill RH

Front Fender Main RH

(24) BE4F I+ ERT £ R#BE L T [Side Sill Barge Panel RH]IZ
[Emblem] ZBEFFHFTL &L, (B2 8) EHKSE

28)axy527EHL, VYA FY—H—ZBSNLTLES
L (M29)

Y

YFHA FR—H—
o // 529

17 53004-AN00T_3-1. 01




(26) BEAT 1T AT £ B%AE L T [Rear Fender RH] EFEICTAE— I EAET—TZBFFTLEEL, (B30) #NFNE30

ZSRLTHY FLTERALTCESLY,

o222 I LE'—IL
I mET—7 (t=1.6)

mET—JMYNERR

8mm ]

=30

ZRRLR
[Rear Fender LH] (XK 3 1 B LTS,

(27) [Rear Fender RH] ZE{ftFTL =&y,

1) mmET— 7 OFEKIHEEZ D LRIA L T [Rear Fender
RH] REICHL., RRAFX VI TF—TETEAELTLE
=Ly,

2) BEiAOWET— T TR ERIEL TS EEL,

3) MIEERXEMALT [Rear Fender RH] Z{R{++FL T
(&, (B32)

4) [Rear Fender RH] ZHE&KIZHTH LY, BIERERADE
FRELTLESL,

Z DK, [Rear Fender RH] O E &S &EHRA —ILT—F
ICHRLATHASMEBEE LET>TLZELY,

5 MAET—TORBMETINGE LS ITP - Y ERIN
L. [Rear Fender RH] ## L & CHASHET—T%
BEfFIF T IZE LY,

777 S LE—IL
Il TET—7 (t=1.6)

BE#2ERA—ILT—FIC

BLETHASHEHLE
ToTLIEEL, %
EX (#iE)
EEE

103.8mm

N

32

53004-AN001_3-1. 01




(28) [Rear Fender RH] IZBAWLNTUWNAIRBIE T 7/N2/8—(2
o 5.5MDNR%E2EMBAITTCESL, (K3 3)

(29) [Rear Fender RH] ZL C Y IEHRE UARIL F M5-20 &7
SUCFY RN TYTNAUNR—ICEAELTLEE,
(®33)

(30) E X M4-16 T [Rear Fender RH] & [Side Sill RH] =M@
FELTLESL, (K3 4)

@GN TEREREL THMIEY 7H A FX—h—IZFED
AR OT—TE2—FAFIF TSN, (B35)

BV AFHEBLTHIE) 7Y (4 FIX—Hh—% [Rear
Fender RH] IZER{FI+TL =&y, (K3 6)

WEYIEHARE VRIL +
M5-20

33

Rear Fender RH

// B\, EX Me-16

Side Sill RH

34

AR OTF—7TF

UTHA KI—h—

53004-AN001_3-1. 01



BHYFTNUIR—DEI 7TDHBEIZPD 6.5 DINERHFTL
Sy, (B37)

37

(34) %cIZBAl+1-9v %A L T [Rear Barge Panel RH] Z{R{s

‘-J-L/_C<T£éll\o (38\ 39) 73:/97"7" MG

Rear Barge Panel RH

38

(35) [Rear Barge Panel RH] IZRHLNTWANREIETY Z/INVIIN—TEIZd 5.5 DynE 2 ERFEAIF T &L,

(E39)

(36) ') 7/ s8—IZ [Rear Barge Panel RH] ZEIELTL &Ly, (B3 9)

WCYIEHRZ VARIL bORLEICIFR LDy F] (LOCTITE243 M) ZEML TS,

BT DOBITZEFREDEDOVCY DRI VRV FTIEELC IS USF Yy FERLTEAELTLESLY,

250Fv bk M

&
/\‘“‘~“ /. \\/\

uuummﬁayﬁ»hg
M5-20

N

252CF vk M

& WC YIRS VR b
M5-20 39

20 53004-AN00T_3-1. 01



B7) BhfF 1+ BT ZBRAE L T 7/ /=D il h 5 480mm D

ARG —ILERRFIF TSN (R4 0)

480mm

Q) T TIREEZHERE L., FEOLAFVYIFHNLGOMIHERLT

(S,

RN IZEUFITIUEI—ILERDEL S ITEFIFTLEZEL,

WO EEDT— KRy CANR—ZFZTXDO LS ITRMAFIFTTLZE
LY,

@702 bNR—hN—FTDO LS ITRFIFTLIEELY,
42) 728 PR AXYERFIF TS,
M) BERDIRET—TZRHAL TS,
(44) BE {1+ R ZBiAE L THIFA T [Emblem] ZBEfFIFTL 12
S, (B41)
WREMBZR4 1I2TRLET,

45) Ny TYDIAFTRIEF (—) [Z75r—TILE—IFILER
FIFTLEEL,

K

MNEE

LTLIEEL,

OHET—T4RLICHEESE DO, AHUGKOIMA (T 24 BRI, REZEZ. KIBMASLENEKSIC

21

53004-AN001_3-1. 01



{8 T R DD

IO URBRIOMER IO UmRBEOFER

HeRIER i fERIER R
INM T - R—REQREHNEE> TV BRICEBTFEHEILHELA.
NYTUDIAFTRBFIZHT—TILE—ZF)L TA R DGRBIZEEIEGE WD
MAEEICERS TN TS D, TP EEILEL. RILEHBBATLELD
RIL k- F v MEOROENIZE L. ( FERMTER D& 1T7ESR )
AT =B RAMLDER S & Fib L TULVE LA

e - g2

TRIEIEER L T2 12DIC, BEEFERGRT AAINCIELTHERRZIT > TLEELY,
OZEHEBFEELFSAN—DEETT, BTEBELTLLEELY,

Q@ 1L— Y —T-_aF7IIERHINTWIEELUNIEMEFCKBELTLEIL,
OHELZDEERIISEHRCES TIEEAITHAET . RTFEMEFITKEL T,

QOETH, BE - ER - RIZFDELENH B EICIE. a—HF—T a7 >THBLTLESLY,
OFREFZEZFEONDIHEIL. BTROA—FT—D=OIZEIRGRAZEEEL LS,

OAURBEHENSINTIRICIK, RDTEMEFITIREL TS,

QO EFAEH TOREITB T T,

OBFANIE, RTAEERKIZHESFE. Ty IANTEITHO>TLEEIWL, YoFr— (AHEHL. avRH Y FEEFLTVS
) OFERZERTTLL LI,

OEHMIZARIL b - Fv FMEICEAPHEAN LN ERRL TS,

OS5 - EMETAHGAMNEIE - TR LIBE. FELBIZBET AR LTLLEEILY,

OABFLEFHR, RRXRTCOHEESFTARZRAN O CULLELEZGE. EROMELEELOERAICKY., HARAIZRAE.
EHDNEETDHHELRDHBYETDTHONLHTTERLLFESLY,

https://www.hks-power.co.jp/
MAEH ITvF-—IX
T418-0192 mEEELT=mIEL7181

BMITIES - endl
Unauthorized reproduction is strictly prohibited.

22 53004-AN00T_3-1. 01



HIK'S
Body Kit TYPE-R

Instruction Manual

NAME OF PRODUCT | Body Kit TYPE-R Base Kit
PART NUMBER 53004-AN001
APPLICATION NISSAN Z 3BA-RZ34, 5BA-RZ34

ENGINE VR30DDTT
YEAR 2023 -
REMARKS [nismo] is not compatible.

Published in September, 2023 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E03311-N22030-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaran-
teed if this product was installed onto other inapplicable vehicles.

@ Check if your vehicle is applicable for this product.

@ If vehicle was repaired after being previously damaged in an accident, body dimensions may have slightly changed and
may cause difficulties when installing this product. Check the vehicle conditions before installation.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and painting to
check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

@ Occasional small, shallow scratches in the product surface are a result of the production process and will not affect product
finish after proper preparation and painting

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

23 53004-AN00T_3-1. 01



@ HKS is not responsible for any accidents due to installation or use of this product.

@ Driving on a public road for modified vehicles may be a subject to regulations.

@ Installation and painting of this product should be carried out by a professional workshop.

@ Installation and painting of this product requires special tools and knowledge.

@ Installation of this product requires modification of vehicle body panels and product parts. Follow the provided installation
manual and perform it safely.

@ Do not use any parts that are not included in this product during the installation.

@ HKS is not responsible for any accidents, damage or defect occurred due to use of parts not included in the part list of this
product.

@ Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ This product contains items made of FRP. (FRP: Fiber Reinforced Plastics)
- Deformation, damage or discoloration may occur due to excessive force, impact or high heat applied.
@ Modified parts of the painted surface need to be painted to prevent corrosion.
@ Before securing the bolts after all the painting was done, apply the screw locking agent.
@ Reinforcement of the product may be required depending on the usage conditions.
@ Always wear the safety goggles and protective mask during your work.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

PAINTING PROCEDURE

During painting follow the below instructions to prevent the cracks or breaks.
- Temporary fit the kit parts before installation and painting to check. HKS is not responsible for any modified or painted
parts and doesn’t accept return.

- Prepare surface before painting. (clean and degrease, prime, paint etc.)
1) Using silicone remover or acetone to degrease the product surface from remaining wax or silicone.
2) Sand the surface, remove scratches by sandpaper (#240 to #400).
3) Degrease again by silicone remover or acetone and dry-wipe.
4) Prime.
5) After applying a primer, sand the surface again with sandpaper (#320 or higher)

- Check the pinholes on the surface and treat them if necessary.

- Dry at ambient temperatures. If forcibly drying, the temperature must be below 50°C/122°F.

- For other materials or tools, follow the instructions according to each manufacturer.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and paint-
ing to check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

24 53004-AN00T_3-1. 01



/N\ CAUTION

Double-sided tape , gap molding and rubber molding

@ Degrease the sticking part with white gas or isopropyl alcohol (IPA). If you do not degrease it properly, the
double-sided tape will come off easily.

@ It cannot be re-pasted.

@ Adhesive capacity decreases when the environmental temperature is as low as 20 °C or less. In that case,
warm the pasted part before use.

@ Please refrain from washing the car for 24 hours after installing this product so that it will not get wet.

INSTALLATION
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the cable terminal from the negative (-) termi-
nal of the vehicle’s battery.

(2) Place the vehicle on a lift and remove the front tires.

(3) Apply protective tape to the headlight and front fender.
(Dia. 1)

(4) Remove the front bumper cover. (Dia. 2)

(5) Remove the left and right hood ridge covers. (Dia. 3)

25 53004-AN00T_3-1. 01



(6) Remove the left and right front fender seals. (Dia. 4)

(7) Remove the rivets to remove the front spoiler. (Dia. 5)
This process is not necessary for non-equipped vehicles.

Front Spoiler

(8) Remove 10 bolts and 3 clips around the front. (Dia. 6)

(9) Remove 4 bolts. (Dia. 7)

26 53004-AN00T_3-1. 01



The following procedure refers to the right side of the vehicle.
The same procedure is required for the left side as well.

(10) Remove the front inner fender. (Dia. 8)

;

(11) Refer to the factory service manual to remove the side
skirt. (Dia. 9)

(12) Disconnect the harness connectors and refer to the facto-
ry service manual to remove the front bumper.

ADVICE:
Make sure that the wiring is not damaged during the process.

(13) Remove 5 bolts and disconnect the harness connectors
to remove the headlight. (Dia. 10)

ADVICE:
Make sure that the wiring is not damaged during the process.

/

Side Skirt

Dia.9

21

Headlight

53004-AN001_3-1. 01



(14) Remove 8 bolts to remove the front fender. At that time,
remove the bumper bracket together. (Dia. 11)

ADVICE:

The front fender is joined to the body with urethane foam on
the back side of the rear end. Cut near the center of the ure-
thane foam.

2. INSTALLING THE KIT

Installation of Parts

@ For installing each part, use the Accessory Kit (bolts, screws) that is divided into small parts for each part.

@ Reinforcement of the product may be required depending on the usage conditions.

(1) Cut the factory side skirt referring to diagram 12. (Dia. 12)

] ; /I — | \ 310mm

Side Skirt

Dia.12

(2) Install the cut factory side skirt.

(3) Install [Front Fender Main RH] using factory bolts.
(Dia. 13)
The mounting location is the same as the factory front
fender, but the side sill part is only portion B.

28 53004-AN00T_3-1. 01



(4) Reinstall the headlight using factory bolts while connecting
Front Fender
the harness connectors. Main RH
For portion A, use the suplied M6 flange nut and tighten it
together with [Front Fender Main RH]. (Dia. 14)
Headlight

(5) Temporarily install the front bumper while connecting
the harness connectors. At this stage, secure the front L "I:ﬂ'—
bumper only with the clips shown in diagram 15.
(Dia. 15)

(6) Combine [Front Fender Main RH] and front bumper using
the kit parts. (Dia. 16)

Front Fender Main RH Flange Nut M4
Flange NutM6 & /\

Front Fender Main RH
Front Bumper %
Front Bumper |\

Bolt M6-20
Bolt M4-20

Dia.16

29 53004-AN00T_3-1. 01



(7) Degrease the area where the double-sided tape is to be attached, and attach the double-sided tape to the back of [Front
Bumper Spoiler Center]. (Dia. 17)
Cut and use referring to diagram 17.

[ Double-sided Tape (t=1.2)

Double-sided tape attaching position guide

Front Bumper Spoiler Center

. 2mm

Dia.17

(8) Install 2 clip nuts to [Front Bumper Spoiler Center].

. Front Bumper Spoiler Center
(Dia. 18)

©

£y up

Clip Nut
Front Bumper Spoiler — —1 1T D)

Center

[pia.18

(9) Install [Front Bumper Spoiler Center] to the front bumper.

1) Release the double-sided tape peel off the edge of the paper a little, expose it to the outer surface of [Front Bumper
Spoiler Center], and fix it with masking tape.

2) Degrease the area where the double-sided tape is to be attached.

3) Apply [Front Bumper Spoiler Center] to the front bumper and adjust the front, back, left and right positions.

4) Install [Front Bumper Spoiler Center] with factory bolts. (Dia. 19)

5) Release the double-sided tape gently peel off the paper so that it does not break, and then attach the double-sided
tape while pressing [Front Bumper Spoiler Center] so that it does not float from the vehicle.

Front Bumper Spoiler Center

/ Bolt (Factory)
Front Bumper Spoiler Center

30 53004-AN00T_3-1. 01



(10) Degrease the area where the rubber molding and double-sided tape is to be attached, and attach the rubber molding and
double-sided tape to the back of [Front Bumper Spoiler RH]. (Dia. 20)
Cut and use referring to diagram 20.

Rubber Molding

V/.277] Rubber Molding
[ Double-sided Tape (t=1.6)
=
OUTSIDE <::|

77/ Front Bumper Spoiler RH

Double-sided tape attaching position guide

T ——

[pia.20

(11) Install [Front Bumper Spoiler Barge Panel RH] to [Front Bumper Spoiler RH] with M5-15 tamper proof button bolts and M5
flange nuts. (Dia. 21)
Apply a screw locking agent (LOCTITE243 equivalent) to the threaded part of the tamper proof button bolts.

Fix them by tightening the flange nuts (NOT the tamper proof button bolts) to protect the painting.

ADVICE:
If you are concerned about the gap between [Front Bumper Spoiler RH] and [Front Bumper Spoiler Barge Panel RH], cut the
gap molding to an appropriate length and attach it. (Dia. 21)

Front Bumper Spoiler
Barge Panel RH

Front Bumper Spoiler Gap Molding
Barge Panel RH \<’ /

Flange Nut
M5
-

[\

Tamper Proof ¢
Button Bolt
M5-15 Front Bumper Spoiler RH

Front Bumper Spoiler RH Dia.21

31 53004-AN00T_3-1. 01



If you want to install the canard (53004-AN002) at the same time, please do the following.
If you are installing the base kit (53004-AN001), proceed to (15).

(12) Attach front bumper canard RH to the [Front Bumper Spoiler RH] referring to diagram 22. (Dia. 22)

[ FRONT VIEW | [ TOPVIEW | [ SIDEVIEW |

Front Bumper Canard RH

Align the corner of the above diagram with
the end of R of [Front Bumper Spoiler RH].

Dia.22

(13) Make four 5.5mm holes in the [Front Bumper Spoiler RH]

at the hole position in the front bumper canard RH. Front Bumper Spoller R =, oUTSIDE
(14) Install the front bumper canard RH with M5-15 tamper
proof button bolts and M5 flange nuts. (Dia. 23) QI ~ T Proof
Apply a screw locking agent (LOCTITE243 equivalent) to / aBTtFt)sr: B:;)I?
the threaded part of the tamper proof button bolts. Flange Nut M5 M5-15
When installing, turn the flange nut instead of the tamper Front Bumper Canard RH Dia. 23

proof button bolt to secure the unit to protect the paint.

(15) Install [Front Bumper Spoiler RH] to the front bumper.

1) Release the double-sided tape peel off the edge of the paper a little, expose it to the outer surface of [Front Bumper
Spoiler RH], and fix it with masking tape.

2) Degrease the area where the double-sided tape is to be attached.

3) Apply [Front Bumper Spoiler RH] to the front bumper and adjust the front, back, left and right positions.
At that time, apply protective tape to [Front Bumper Spoiler Center].

4) Install [Front Bumper Spoiler RH] with factory bolts. (Dia. 24)

5) Combine [Front Bumper Spoiler Center] and [Front Bumper Spoiler RH] using the M6-15 button head bolt and the M4-25
screw.

6) Release the double-sided tape gently peel off the paper so that it does not break, and then attach the double-sided
tape while pressing [Front Bumper Spoiler RH] so that it does not float from the vehicle.

Front Bumper Spoiler RH

Button Head Bolt M6-15
Front Bumper Spoiler RH

[

Bolt (Factory) [

.
Front Bumper Spoiler Center ‘ %k

32 53004-AN00T_3-1. 01



(16) Cut the rear side of the factory front inner fender to match [Front Fender Main RH]. (Dia. 25)

-

Front Fender Main RH

Cut out

(17) Reinstall the factory front inner fender that was removed in 1.-(10) .
(18) Secure the bolts and clips removed in 1.-(8) and (9) .
(19) Apply [Side Sill RH] to the vehicle and temporarily install to get the position.

ADVICE:
Fix it with masking tape so that there is no gap between [Side Sill RH] and the vehicle.

(20) Make seven 6.5mm holes in the factory side skirt at the hole positions of [Side Sill RH]. (Dia. 26)

(21) Install [Side Sill RH] with M6-15 bolts and M6 flange nuts. (Dia. 26)
Apply a screw locking agent (LOCTITE243 equivalent) to the threaded part of the bolts.

& Flange Nut M6

&
L sige sitru

\l

& Bolt M6-15

Use the attached screw if necessary.

33 53004-AN001_3-1. 01



(22) Install [Pillar] to [Front Fender Main RH]. (Dia. 27)

(23) Install [Side Sill Spoiler Barge Panel RH]. (Dia. 27)

Fix them by tightening the flange nuts (NOT the tamper proof button bolts) to protect the painting.

ADVICE:

If you are concerned about the gap between [Front Fender Main RH] and [Side Sill Barge Panel RH], cut the gap molding to an
appropriate length and attach it. (Dia. 27)

a. Tamper Proof Button Bolt M5-15
b. Flange Nut M5

Side Sill
c.Bolt M5-15

Barge Panel RH

Gap Molding
Front Fender Main RH \' \ /
Pillar ' <’

Side Sill Barge Panel RH

Side Sill RH

a v
a Side Sill RH
Dia.27
(24) Degrease the area where [Emblem] is to be attached, and
attach [Emblem] to [Side Sill Barge Panel RH]. (Dia. 28) EI'I K Sa
Emblem
° ° ° Vlpia.28

(25) Disconnect the connecter and remove the rear side

marker. (Dia. 29) z
Rear Side Marker

SR

34 53004-AN00T_3-1. 01

Y




(26) Degrease the area where the rubber molding and double-sided tape is to be attached, and attach the rubber molding and
double-sided tape to the back of [Rear Fender RH]. (Dia. 30)
Cut and use referring to diagram 30.

Rubber Molding

OUTSIDE <::| ﬁj

Double-sided tape attaching position guide

\”/222] Rubber Molding

8mm |
[ Double-sided Tape (t=1.6) W

[pia.30

ADIVICE:
Refer to diagram 31 for [Rear Fender LH]. (Dia. 31)

(27) Install [Rear Fender RH].

1) Release the double-sided tape peel off the edge of
the paper a little, expose it to the outer surface of [Rear
Fender RH], and fix it with masking tape.

2) Degrease the area where the double-sided tape is to
be attached.

3) Temporarily install [Rear Fender RH] using factory
screws. (Dia. 32)

4) Apply [Rear Fender RH] to the vehicle and adjust the
front, back, left and right positions.

At that time, position the [Rear Fender RH] while |Dia-31
pressing the edge against the wheel arch.

5) Release the double-sided tape gently peel off the
paper so that it does not break, and then attach the
double-sided tape while pressing [Rear Fender RH]
so that it does not float from the vehicle.

V/.277] Rubber Molding
[ Double-sided Tape (t=1.6)

Position the [Rear Fender
RH] while pressing the edge

against the wheel ar% 0
Screw (Factory)
103.8mm

:[ sIDE VIEW | \ \

273.9mm
// 190.6mm
[Dia.32

o

35 53004-AN00T_3-1. 01



(28) Make two 5.5mm holes in the rear bumper at the hole
position in [Rear Fender RH]. (Dia. 33)

(29) Install [Rear Fender RH] with M5-20 tamper proof button
bolts and M5 flange nuts. (Dia. 33)

(30) Combine [Rear Fender RH] and [Side Sill RH] using M4-16
Screws. (Dia. 34)

(31) Degrease the area where the sponge tape is to be
attached, attach the provided sponge tape to the all
around of the factory rear side marker. (Dia. 35)

(32) Reconnect the connector and install the factory rear side
marker to [Rear Fender RH]. (Dia. 36)

36

Tamper Proof Button Bolt
M5-20

Dia.33

Rear Fender RH

% Screw M4-16

Side Sill RH

Dia.34

Sponge Tape

Rear Side Marker

53004-AN001_3-1. 01



(33) Make a 6.5mm holes in the rear bumper referring to
diagram 37. (Dia. 37)

Dia.37

(34) Temporarily install [Rear Barge Panel RH] using the hole
drilled in the previous step. (Dia. 38, 39)

Rear Barge Panel RH

Dia.38

(35) Make two 5.5mm holes in the rear bumper at the hole position in [Rear Barge Panel RH]. (Dia. 39)

(36) Install [Rear Barge Panel RH]. (Dia. 39)
Apply a screw locking agent (LOCTITE243 equivalent) to the threaded part of the bolts.

Fix them by tightening the flange nuts (NOT the tamper proof button bolts) to protect the painting.

Rear Barge Panel RH

Tamper Proof Button Bolt & Flange Nut M5

M5-20

N

Tamper Proof Button Bolt
M5-20 Dia.39

37 53004-AN00T_3-1. 01



(37) Degrease the aera where the reflective sticker to be

attached, attach the reflective sticker 480mm from the

center of the rear bumper. (Dia. 40)

480mm

Reflective Sticker

(38) Check the mounting condition and check for any floating
or rattling.

(39) Reinstall the front fender seals.

(40) Reinstall the left and right hood ridge covers.

(41) Reinstall the front bumper cover.

(42) Reinstall the front tires.

(43) Peel off the protective tape from each part.

(44) Degrease the area where [Emblem] is to be attached,
and attach [Emblem] as you like. (Dia. 41)

The recommended position is shown in diagram 41.

(45) Reconnect the negative (-) terminal to the vehicle’s bat-
tery.

/\ CAUTION

@ Please refrain from washing the car for 24 hours after installing this product so that it will not get wet.

38

53004-AN001_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
e Make sure the cable terminal connects with the negative terminal of the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure the installed parts are not hitting each other.
e Make sure there is no abnormal state during idle.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

- Avoid using an automatic car wash.

- For cleaning and care for this product, a wax coating is required same as for the body surface. Do not use a thinner which con-
tains the organic solvent or polishing compound.

- Regularly check if the bolts and nuts are secured firmly.

- Remove this product immediately if the product was damaged or deformed by accident or accidental contact.

- Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

https://www.hks-power.co.jp/en/
HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMPTIES - endl
Unauthorized reproduction is strictly prohibited.

39 53004-AN00T_3-1. 01



